
Position Description Article No. Quantity

  1 Aluminum knurled washer 03-31-550-15 2

  2 Locking nut M8 01-83-981-55 1

  3 Swivel head 3/8" 02-40-430-55 1

  4 Cable holder ø 20 mm 01-85-970-55 1

  5 Round base ø 250 mm including profile ring 03-40-240-56 1

  6 Profile ring 01-09-050-00 1

  7 Base tube with threaded bolt 3/8" 3-00-000-148 1

  8 Rubber washer 03-21-161-55 2

  9 Screw connection boom arm 3-00-000-019 1

10 Cable holder ø 15 mm 01-85-960-55 1

11 Knurled screw with logo M6 x 12 mm 01-82-828-55 1

12 Knurled screw with logo M6 x 16 mm 01-82-834-55 1

13 Swivel joint complete 6-27105-1-55 1

14 Boom arm sleeve 01-95-845-55 1

15 Tube combination 3-00-000-146 1
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Spare parts list 
 

25960 Microphone  

stand 

 
25960-300-55 - black 
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https://www.canford.co.uk/products/53-722
https://www.canford.co.uk/products/53-842
https://www.canford.co.uk/products/53-772
https://www.canford.co.uk/products/53-771
https://www.canford.co.uk/products/53-747
https://www.canford.co.uk/products/53-777
https://www.canford.co.uk/products/53-736
https://www.canford.co.uk/products/53-893
https://www.canford.co.uk/products/53-741
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